

ALADDIN SCIENTIFIC CORPORATION  
14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2025-11-13 19:13:46  
Date of Next Testing: 2028-11-12 19:13:46  
Product Name: **Polyisoprene, cis**  
CAS Number: 104389-31-3  
Specifications & Purity: 97% cis-1,4  
Lot #: K2513703  
SKU #: **P471794**  
Version: **1**  
Analysis #: **601143**

Parameter	Limit Values	Result
Volatiles	< 2 (%)	0.31 %
Appearance(P471794)	Off-white slab	Off-white slab
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su  
QA & QC Manager